s FRERT | ERELRK FHELH &
Ref. No. Part No. Description Description Quantity
YX125 kick start spare parts list
7
3
4
E-1 Sf#irki# Cylinder Head Cover
55 ERERT  |BRELRK LK 5B
Ref. No. Part No. Description Description Quantity
1 204A036 ALk Cover, Cylinder Head 1
2 [204A035 LKA R Cylinder Head Cover, Rll 1
3 [204A033 ALk Cylinder Head Cover, LIl 1
4 DO0A032 ik Cover, Valve 2
5 [204B009 ALK o B Gashet, Cylinder Head Cover 1
6 204B007 LA i R R Gashet, Cylinder Head Cover, RH 1
7 DO0B006 SRR R R R Gashet, Cylinder Head Cover, LH 1
8 204-1-8 & AR EIMG Cap Nut M6 4
9 204-1-9 A8 6 Steel Washer 6 3
10 [204-1-10 i 6 Copper Washer 6 1
11 [D00L020 HikEe aluminium Washer 6 1
12 |204-1-12 A0 30. 8X3. 2 O-ring 30.8X3.2 2
13 |96006110 i AR AEME X 110 Bolt M6X110 1
14 |204-1-14 BEARM6 X 20 Bolt M6X20 2
15 [F001D021 KAEIE Spark Plug 1
E-2 S &3k Cylinder Head
Jiaca THARD [ THEER TR &
Ref. No. Part No. Description Description Quantity
1 204A000 AL Cylinder Head Sub-Assy 1
2 |204-2-2 BT Guide, Intake Valve 1
3 204-2-3 1T Guide, Exhaust Valve 1
4 |204B008 AT K e 3 Gasket, Cylinder Head 1
5 204-2-5 BRI R IR Gasket, Chain Bousing 1
6 |204-2-6 R Inlet Pipe 1
7 204-2-7 AR ERoE S Gasket, Inlet Pipe 1
8 |D0OOMO0Y RUL M6 X 32 Stud M6 X 32 2
9 |DOOMO15 SEFEIERRMG X 23 Bolt M6X23 1
10 [204-2-10 Bl £ ®8X9 Sleeve ®8X9 1
11 [204-2-11 O B 25. 4% 2. 4 0-Ring 27X2.0 1
12 |204-2-12 HER AR Insulating Mat, Inlet Pipe 1
13 [204-2-13 FEORIEIX1. 6 0-Ring 9X1.6 2
14 204-2-14 HILEIX11.7X1.5 Rectangular Ring 9X11.7X1.5 1
15 |204-2-15 BEARM6 X 28 Bolt M6X 28 2
16 [204-2-16 M6 X 22 Bolt M6X 22 2
B




M# s 17 Camshaft & Valves

FRERT | ERELRK LK &
Ref. No. Part No. Description Description Quantity
1 D00C043 Hh s 0il seal,Valve Stem 2
2 |AOOF020 Rt R Camshaft Assy 1
4 [DoOF000 AR AL Rocker Arm, Valve 2
5  [pooro1s TR Shaft, Rocker Arm 2
6 [204F045 A Intake Valve 1
7 |204F039 HA0 Exhaust Valve 1
8 DOOH003 SITA R Outer Spring, Valve 2
9 DOOH004 ST R Inner Spring, Valve 2
10 |DOOF034 AT G Spring Retainer, Upper 2
11 204-3-11 AU Spring Retainer, Outer 2
12 |DOOF033 A8k Spring Cone. Valve 4
13 204-3-13 Adjusting Screw, Valve Gap 2
14 204-3-14 Lock Nut 2
15 DOOFO00 Rocker Arm Assy 2
-1 ER#E% KB Timing Chain & Tensioner
Jiaca THARD [ THEER TR &
Ref. No. Part No. Description Description Quantity
1 AOOFO11 IER M EhEESE (28T) Timing Driver Sprocket (28T) 1
2 |DOOF012 IR 55 2% (847) Timing Chain (84T) 1
3 |DO0F043 B K B AL Tensioning Arm 1
4 |Dp00co20 HESRTK R IR AL Tensioning Roller )
5 [Dooro44 SR TR Screw 1
6 |D00H006 BESRTK AT 5 Spring )
7 |DOOF042 BESRTK AT AL Tensioning Bar 1
8  [204-4-8 R TR AT K Cap 1
9 |p00C023 B IR AL Guiding Wheel 1
10 |DOOF048 R AmREL BB Pin, Guiding Wheel )
11 204-4-11 ML HER Drive Sprocket,0il pump 1
12 |204-4-12 LI A e Al Sprocket Shaft,0il pump 1
13 [DOOE025 IR 14 Sealing Plug MI4X1.5 1
14 [578305012 FNSIREMS X 12 Bolt M5X12 3
15 DO0LO21 A 14 Aluminium Washer 14 1
16 DOOLO19 A8 AluminiumWasher 8 1
5 AL Cylinder
Jiaca FHARE | FHEEK b1 e
Ref. No. Part No. Description Description Quantity
1 [204A038 LA Cylinder Block 1




2 [204B010 AU B Gasket, Cylinder Block 1
3 DOOMO15 FEPRIZREMG X 23 Bolt M6X23 1
4 204-5-4 ] Washer 1
5 97010014 SERIA10X 14 Dowel pin 10X14 2
6 204-5-6 H B 14, 5X 18.5X 2. 4 Rectangular Ring 14.5X18.5X2.4 1
7 204-5-7 HEI BB 11. 5X 15, 7X 2.4 Rectangular Ring 11.5X15.7X2.4 1
8 97008012 TERIA8X 12 Dowel pin 8X12 2
11-a, ’
17 3
E-6 A B35 Right Crankcase Cover
55 ERERT  |BRELRK LK 5B
Ref. No. Part No. Description Description Quantity
1 D01A034 A A Right Crankcase Cover 1
2 [E04B002 A A o 5 e 2 Gasket. Crankcase Cover, Rl 1
3 204-6-3 /N[ Clutch Cover 1
4 204-6-4 P EEETS Wire Clamp 1
5 |D00CO38LH LIRELIN Dipstick 1
6 204-6-6 A5 I ALE Operating Shaft, Clutch 1
7 204-6-7 A5 RN R Spring 1
8  |204-68 Ao AR AT Set Pin 1
9 204-6-9 B AR Control Plate 1
10 204-6-10 S5 RN AR Press Plate 1
11 204-6-11 B A AR T IRAT Screw 1
12 [A00CO12 HeFFihE 12X 21 X4 0il Seal 12X21X4 1
13 [D00C016 13, 7X24 X5 0il Seal 13.7X24X5 1
14 204-6-14 [UIAE] 0-Ring 1
15 |D00CO60 0 # & 18 X3. 5 0-Ring 18X3.5 1
16 [81906016 TS EETME X 16 ScrewM6 X 16 1
17 |204-6-17 H24T5X 12 Screw 5X12 2
18 [204-6-18 N F 4 BESmm Hex Nut 8MM 1
19 [97008012 FE N8 X 12 Dowel Pin 8X12 2
20 |96006040 R IEREME X 40 Bolt 6X40 5
21 (96006080 itr BB AEME X 80 Bolt 6X80 2
22 |96006065 AR RN X 65 Bolt 6X65 1
B-7 BE4&%% Clutch
Jiiaca FHERE | FHEER Eaidis-1 HE
Ref. No. Part No. Description Description Quantity
1 [204-7-1 BA AN Cluth Hood 1
2 |204-7-2 B4 #5 S o End Cover 1
3 |204-7-3 S £ B o A Gasket 1
4 |204-7-4 L hifesrE Sleeve 1
5  |204-7-5 WML Bushing 1
6 |204-7-6 BT Driven Plate Set 2
7 |204-7-7 i) Drive Plate (No. 1) 1
8 204-7-8 FEhA () Drive Plate (No.2) 1
9 |204-7-9 BaREat Drive Disk 1
10 [204-7-10 PRI Spring 4
11 [204-7-11 B BRI S Damping Spring 4
12 [A006043 BE R E Push Rod Set 1
13 [204-7-13 Ese=Ele] Collar 1




14 |204-7-14 B Washer 1
15 |A00KO16 e R Primary Driven Gear 1
16 |A00KO15 SR Primary Driven Gear Set 1
17 |204-7-17 3 e 0il Tube 1
18 |204-7-18 JE A RS Spring 1
19 [204-7-19 JHMEE Sleeve 1
20 |204-7-20 B A KRR B Lock Nut M14X1 1
21 204-7-21 B AR Lock Washer 14 1
22 |204-7-22 B AR A e Washer 14 1
23 |A00KO17 Bk R Snap Ring 1
24 [204-7-24 24T M5X 10 Screw M5X 10 4
25 |204-7-25 ik 6000 Bearing 6000 1
26 |204-7-26 BasEnas Clutch Body 1
E-8 i WMl Left Crankcase Cover & Magnetic Motor
Ji a2 FTHHRE | THALRK FAEHTK &
Ref. No. Part No. Description Description Quantity
1 204-8-1 e il A o Crankcase Cover, LH 1
2 204-8-2 EHHLE R Magneto Assy 1
3 A01D060 TR UL Rotor, Magneto 1
4 |A0177D070 REHLHLE T LT Stator, Magneto 1
5  [204-85 RN Wire Seal Block 1
6 204-8-6 IR RS Indicator, Neutral 1
7 204-8-7 SRR R A IR AR Press Plate 1
8  |617710000BX-1  |HiHIHLIZEIMIOX 1. 25 Lock Nut 1
9  [204-89 it il /e 18, 9 X 30X 5 Seal 0il 18.9X30X5 1
10 |204-8-10 OZU[E 107 X 2 0-ring 107X2 1
11 [204-811 TRRR OB TX 1. 7 0-ring 7X1.7 1
12 |204-8-12 OJFFE6. 5X1.9 O-ring 6.5X1.9 2
13 |204-8-13 B2ETM6 X 12 Screw M6X 12 1
14 |204-8-14 B2ETM6 X 14 Screw M6X 14 2
15  [204-8-15 2 FEM6 X 28 Bolt M6X28 1
16 [81906035 TSR IETMG X 35 Bolt M6X35 2
17 |204-8-17 i Washer 1
18 [204-8-18 TR Charge Coil 1
19 204-8-19 HE P 2 18] T1lumination 1
20 |204-8-20 i 2 2 Pl Tuduced Coil 1
21 204-8-21 PRI RS Neutral Indicator Set 1
E-9 3. PLiZE Crankcase & 0il Pump
Jiiaca FHERE | FHEER Eaidis-1 HE
Ref. No. Part No. Description Description Quantity
1 204A020 A Al A 4L Crankcase Sub-Assy, RH 1
2 £04B002 A ol i AR Gasket, Crankcase 1
3 2041A010 Je b A AL Crabkcase Sub—Assy, LH 1
4 |204-9-4 HLIHFE E R 0il pump 1
5 |204-95 MU B R e 2 Gasket, 0i1 pump 1
6 204-9-6 DISEERSLN Boby, 0il pump 1
7 204-9-7 LIRS Cover, 0il pump 1
8 204-9-8 BT AR o6 2 ) 3 Gasket, 0il pump cover 1

-4-




9 204-9-9 ML 5T Inner roater 1
10 204-9-10 LRGBS Outer roater 1
11 204-9-11 LINGERS: ] Shaft 1
12 204-9-12 LINGERS =Y Sleeve 1
13 204-9-13 LIRGEE Sleeve, Sprocket 1
14 |D00C0O37 HUE R A Filter set 1
15 [D00LO13 A Air pipe 1
16 |D00LO39 Rk Pipe Clamp 1
17 |204M001 BEKIZREA Bolt A, Cylinder 2
18 |204M002 BEKIZREB Bolt B, Cylinder 2
19 204-9-19 JHGH I 2L 2R Washer 1
20 |97010014 SERIA10X 14 Dowel pin 10X 14 2
21 [D00C026 ARhhE 11, 6X24X 10 0il seal 11.6X24X10 1
22 |DOOE026 R Drain plug 1
23 [81906016 T SLIEETM6 X 16 Screw M6X 16 2
24 |204-9-24 B2ETM6 X 22 Screw M6X 22 1
25 |204-9-25 B25TM5 X 10 Screw M5X 10 3
26 (96006050 AR M6 X 50 Bolt M6X50 1
27 [96006060 ARG X 60 Bolt M6X60 2
28 (96006065 ARG X 65 Bolt M6X65 4
29 |DOOLO14 PRI Clamp 1
\ ~
~N
~
7 \\
e
~N
5 12 \W
@)ﬁ‘%% B
516 p
- |
—— 10
@ g
E-10 Hi%l 5% Crankshaft & Piston
Ji a2 FTHHRE | THALRK FAEHTK &
Ref. No. Part No. Description Description Quantity
1 2043J000 H AT 22 Crankshaft & Connecting Rod 1
2 |204J013 IR ALE Piston Ring Set 1
3 |204J014 THIE Piston 1
4 |204J012 TR Piston Pin 1
5  |204-10-5 i SiEelel Cirelip, Piston Pin 2
6 204-10-6 JEFT Connecting Rod 1
7 204-10-7 i) Crankshaft, RH 1
8 204-10-8 i) Crankshaf't, LH 1
9  [204-10-9 bk Pin, Crankshaft 1
10 |204-10-10 IERF £ (16T) Drive Sprocket, Timing (16T) 1
11 |204-10-11 2 [ it Woodruff Key 1
12 204-10-12 746304 Bearing 6304 2
13 |204-10-13 HERF SRR Bearing 1
14 |204-10-14 5 FEIR (—) Piston Ring(I) 1
15 |204-10-15 I () Piston Ring(IT) 1
16 |204-10-16 WILALE 0il ring, 3-piece 1
17 |204-10-17 WA 0il pump Driving Gear 1
18 |204-10-18 kis] Set pin 1
~
Xyl
S 19 1
} T @’F‘,m 2
¥, O
e o/ 2 !‘:Q"_ %0
— %
E-11 8, BM Transmission Shafts
55 FHARE | FHEEK FEEER e
Ref. No. Part No. Description Description Quantity
1 [204111 ] MAIN SHAFT 1
2 204112 R COUNTER SHAFT 1
3 |204-11-3 Al — R A C-1 GEAR 1




4 |208-11-4 20X 9 BUSH 20X 9 1
5 |204115 A A M-2 GEAR 1
6 [204-116 Bl R C-2 GEAR 1
7 [204-117 TR =R M-3 GEAR 1
8  [204-118 Bl =R A4 C-3 GEAR 1
9  [204119 PR i M-4 GEAR 1
10 [204-11-10 PR AT (-4 GEAR 1
11 |D001KO14 EfiE [ 14T 1
12 |204-11-12 [ 5 DRIVE SPROCKET FIXING PLAT 1
13 |204-11-13 i (—) Washer (No.1) 1
14 |204-11-14 e (—) Washer (No. 1) 1
15 |204-11-15 e (2) Washer (No.2) 1
16 |204-11-16 PN 7 R A Washer 3
17 |204-11-17 At SPLINE WASHER 1
18 |204-11-18 FRPER Circlet 4
19 |D001C008 Bl E 17X 29X 5 0il Seal 17X29X5 1
20 [578306008 JZFEM6 X 8 Bolt M6X8 2
21 [2766203 76203 Bearing 6203 2
22 2041122 VREHARNK3. 5/2 Needle Bearing NK13.5/2 1
23 204-11-23 FREFHhRNK14/2 Needle Bearing NK14/2 1
24 [204K030 EREGR Main Shaft Assy 1
25 |204K040 Rl s Countershaft Assy 1
@@ og @
15—.\
15—*
E-12 B Start Device
Ji a2 FTHHRE | THALRK FAEHTK &
Ref. No. Part No. Description Description Quantity
1 D0011000 AL A Starting Shaft Assy 1
2 |204-122 SIEl] KICK STARTER SPOINDLE 1
3 |204-123 LB PINION KICK STARTER 1
4 204-12-4 gt Ratcher 1
5 |204-125 18 1 Tom WASHER 17MM 1
6 204-12-6 S Spring 1
7 |204-12-7 LB A e KICK SPRING RETAINER 1
8 [204-128 LB S L s KICK STARTER SPRING 1
9 204-12-9 T 55 Spring Seat 1
10 |204-12-10 B SR Guide 1
11 |204-12-11 1E4fE A 5] 20mm THRUST WASHER 20MM 1
12 [204-12-12 A2/ 20mm SER RING 20MM 2
13 |204-12-13 A2 16mm EXTERNAL CIRCLIP 16MM 1
14 |204-12-14 LB R Kick-pedal Assy 1
15 |204-12-15 BEARM6 X 20 Bolt M6X20 1
16 [204-12-16 BT Kick-edal 1
17 [204-12-17 BERT IR Rubber Boot 1
18 [204-12-18 EKRM6 X 20 Bolt M6X20 2
B-13 ZRUPLM Gear Shifting Device
Jiaca FHARE | FHEEK b1 BE
Ref. No. Part No. Description Description Quantity
1 [C03K000 e Gearshift Shaft Assy 1
2 |204-132 ekl A Shaft, Gearshift 1




3 204-13-3 R & Shifter Set 1
4 204-13-4 BRI Shifter, Secondary 1
5 204-13-5 RGN Shifter 1
6 204-13-6 AR Spring, Shifter 1
7 |204-13-7 AR Al [ 5 54 5 Back Spring, Gearshift Shaft 1
8 204-13-8 s Guide Sleeve 1
9 DOOK024 Hr i AL IgE Shift Return Spring Pin 1
10 [81906030 - IBETM6 X 30 Bolt M6X30 1
11 |D091K060 AR B Drum Set, Gearshift 1
12 |204-13-12 AR R Gear Shift Drum 1
13 |204-13-13 IR ] Pin 5
14 |204-13-14 FYALHE 7R AR Pressing Plate, Gearshift Indicator 1
15 [81906016 TR IBETME X 16 Bolt M6X16 1
16 |204K070 AR B E IR Locating Plate 1
17 |204-13-17 AR EE AR Screw 1
18 |D001H009 AR ol AR S Torque Spring 1
19 |204-13-19 HX () Fork (1T) 2
20 204-13-20 TRy Guide pin 2
21 |204-13-21 I Circlip 2
22 204-13-22 AT A Shift Lever As 1
23 |204-13-23 BRFRE Boot, Shift Lever 1
24 |204-13-24 AR S shift lever Weldment 1
25 |204-13-25 SRR R B Contact Plate 1
26 |204-13-26 PN FERETMG X 16 Bolt M6X 16 1
27 |204-13-27 PR R AR 0il Seal 1
28 204-13-28 g 6 Spring Washer 6 1




